
www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10425 Bonnet assembly 1

2 A12642 Headlight cover 1

3 A07539 Seat- 12.5 HP 1

4 A12411 Seat- 15 HP 1

5 A12099 Seat Switch Button 1

7 A12098 Base Plate 1

8 A04001 Rivet - 73 SS 5-5 1

9 A12104 Spade Clip 1

10 S2501054 Avdel Fastener 1

11 A02028 Setscrew- 5/16"unc x 5/8" WF 1

12 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

13 A02223 Nyloc nut- 5/16" unc. 1

14 A04036 Screw- No: 8 pan washer face 1

15 A10257 Seat switch assembly 1

16 A12737 Label- Rover 1

17 A12733 Label- Bonnet RH 1

18 A12734 Label- Bonnet LH 1

19 A12735 Label- 12.5 HP 1

20 A12736 Label- 15 HP 1

21 A12746 Label- Cowl rear 1

22 A12742 Label- Cowl RH 1

23 A12743 Label- Cowl LH 1

24 A02012 Washer- 5/16" x 7/8" x 18g.flat 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10425 Bonnet assembly 1

2 A16311 Nose casting 1

3 A07539 Seat- 13 HP 1

3 A12411 Seat- 14.5 & 17 HP 1

4 A10397 Rear Cowl Assembly. 1

5 A12099 Seat Switch Button 1

6 A05424 Spring 1

7 A12098 Base Plate 1

8 A04001 Rivet - 73 SS 5-5 1

9 A12104 Spade Clip 1

10 A2501054 Avdel Fastener 1

11 A02028 Setscrew- 5/16"unc x 5/8" WF 1

12 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

13 A02223 Nyloc nut- 5/16" unc. 1

14 A04113 Screw- No: 8 pan washer face 1

15 A10257 Seat switch assembly 1

16 A16318 Logo- Rover 1

17 A12733 Label- Bonnet RH 1

18 A12734 Label- Bonnet LH 1

19 A12873 Label- 13 HP Diamond Plus 1

19 A16373 Label- 13 HP IC OHV 1

19 A16111 Label- 14.5 HP I/C OHV 1

19 A16358 Label- 15.5 HP Intek 1

19 A16273 Label- 17.5 HP ELS OHV 1

19 A16338 Label- 18 HP OHV 1

21 A16290 Label- Cowl rear 1

22 A12742 Label- Cowl RH 1

23 A12743 Label- Cowl LH 1

24 A02012 Washer- 5/16" x 7/8" x 18g.flat 1

25 A12899 Pivot Bush 1

26 A03732 Cable clip 1

27 A12953 Spring 1

28 A12952 Bracket 1

29 A02083 Bolt- 5/16" x ¾" unc. 1

30 A02214 Bolt- ¼" x 5/8" unc. 1

31 A02044 Washer- ¼" shakeproof 1

32 A02001 Nut- ¼" unc.hex. 1

33 A02031 Washer- 5/16" shakeproof 1

34 A04124 Bolt- 5/16" x 1-1/4" unc. 1

35 A02004 Nut- 5/16" unc. 1

36 A10693 Nudge bar assembly 1

37 A16316 Lens- RH amber 1

38 A16317 Lens- LH amber 1

39 A02033 Washer- 3/8" x ¾" x 16g.flat 1

40 A02220 Nyloc nut- 3/8" unf. 1

41 A02216 Washer- 3/16" x ½" x 20g.flat 1

42 A12764 Safety switch 1

43 A02163 Screw- 3/16" x ½" mush.head 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
44 A02193 Nyloc nut- 3/16" unc. 1

45 A04163 Nyloc nut- M5 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10425 Bonnet assembly 1

2 A16311 Nose casting 1

3 A07539 Seat- 13 HP 1

3 A12411 Seat- 14.5 & 17 HP 1

4 A10397 Rear Cowl Assembly. 1

5 A12099 Seat Switch Button 1

6 A05424 Spring 1

7 A12098 Base Plate 1

8 A04001 Rivet - 73 SS 5-5 1

9 A12104 Spade Clip 1

10 A2501054 Avdel Fastener 1

11 A02028 Setscrew- 5/16"unc x 5/8" WF 1

12 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

13 A02223 Nyloc nut- 5/16" unc. 1

14 A04113 Screw- No: 8 pan washer face 1

15 A10257 Seat switch assembly 1

16 A16318 Logo- Rover 1

17 A12733 Label- Bonnet RH 1

18 A12734 Label- Bonnet LH 1

19 A12873 Label- 13 HP Diamond Plus 1

19 A16373 Label- 13 HP IC OHV 1

19 A16111 Label- 14.5 HP I/C OHV 1

19 A16358 Label- 15.5 HP Intek 1

19 A16273 Label- 17.5 HP ELS OHV 1

19 A16338 Label- 18 HP OHV 1

21 A16290 Label- Cowl rear 1

22 A12742 Label- Cowl RH 1

23 A12743 Label- Cowl LH 1

24 A02012 Washer- 5/16" x 7/8" x 18g.flat 1

25 A12899 Pivot Bush 1

26 A03732 Cable clip 1

27 A12953 Spring 1

28 A12952 Bracket 1

29 A02083 Bolt- 5/16" x ¾" unc. 1

30 A02214 Bolt- ¼" x 5/8" unc. 1

31 A02044 Washer- ¼" shakeproof 1

32 A02001 Nut- ¼" unc.hex. 1

33 A02031 Washer- 5/16" shakeproof 1

34 A04124 Bolt- 5/16" x 1-1/4" unc. 1

35 A02004 Nut- 5/16" unc. 1

36 A10693 Nudge bar assembly 1

37 A16316 Lens- RH amber 1

38 A16317 Lens- LH amber 1

39 A02033 Washer- 3/8" x ¾" x 16g.flat 1

40 A02220 Nyloc nut- 3/8" unf. 1

41 A02216 Washer- 3/16" x ½" x 20g.flat 1

42 A12764 Safety switch 1

43 A04080 Screw- 3/16" x5/8" mush.head 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
44 A02193 Nyloc nut- 3/16" unc. 1

45 A04163 Nyloc nut- M5 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10424 Chassis Rear Section Assy. 1

2 A12676 Inspection Cover 1

3 A12551 Guard RH. 1

4 A12550 Guard LH. 1

5 A10752 Cutterhead Lever 1

6 A10562 Lever Bracket 1

7 A10401 Engagement Arm Assembly 1

8 A12546 Height Adjustment Rack 1

9 A12561 Firewall Beading 1

10 A12714 Firewall Catch 1

11 A10398 Arm Assembly 1

12 A07755 Swivel Block 1

13 A12576 Cutterhead Lift Rod 1

14 A12702 Disengagement Rod 1

15 A05406 Brake Foot Rubber 1

16 A10428 Brake Pedal Assembly. 1

17 A12704 Clutch Rod 1

18 A12671 Jockey Arm arm 1

19 A12569 Jockey Arm 1

20 A07715 Jockey Arm Pivot Bush 1

21 A12618 Pulley 1

22 A08585 Jockey Pulley 1

23 A12320 Engine Pulley 1

24 A07805 Belt Guide 1

25 A12706 Drive belt retainer 1

26 A02474 Bearing Bush 1

27 A12696 Drive Belt 1

28 A12022 Pulley Spacer 1

29 A01493 Key - Engine Pulley 1

30 A02520 Spacer 1

31 A04003 Roll pin- 1/4" x 1-1/8" 1

32 A10399 Cutterhead Arm Assembly- RH. 1

33 A02476 Bearing 1

34 250112 Ratchet Plate 1

35 A12530 Bush 1

36 A12547 Nose Support L.H. 1

37 A10390 Chassis Front Sub Assembly. 1

38 A12532 Front Plate 1

39 A12548 Nose Support R.H. 1

40 A10400 Cutterhead Arm Assembly- LH. 1

41 A06406 Safety switch 1

42 A12580 Safety Switch bracket 1

43 A10407 Trigger Sub Assembly 1

44 A12648 Trigger Spring 1

45 A12632 Spring - Seat 1

46 A12417 Rubber Bush 1

47 A02100 Bolt- 3/8" x 1-1/4" unc.hex 1

48 A02033 Washer- 3/8" x 3/4" x 16g.flat 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02008 Nyloc nut- 3/8" unc. 1

50 A02163 Screw- 3/16" x 1/2" M/T 1

51 A02002 Speed Nut- 3/16" BSW 1

52 A12571 Battery Clamp 1

53 A12555 Battery Clamp Bar 1

54 A02024 Wing Nut- 5/16" unc. 1

55 A02028 Setscrew- 5/16" x 5/8" unc.WF 1

56 A02031 Washer- 5/16" Shakeproof 1

57 A02004 Nut- 5/16" unc. 1

58 S1213780 Bolt- ¼"x1-1/2" unf.HT 1

59 A02209 Washer- 1/4" x 5/8" x 18g.flat 1

60 A02045 Nyloc Nut- ¼" unf. 1

61 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

62 A02235 Nyloc Nut- 1/4" unc. 1

63 A04057 Bolt- 1/4" x 5/8" unc.cuphead 1

64 A02223 Nyloc nut- 5/16" unc. 1

65 A02244 Bolt- 5/16" x 1-1/2" unc.cuphead 1

66 A07763 Washer- Special 1

67 A02088 Bolt- 5/16" x 1-1/4" unc. 1

68 A02083 Setscrew- 5/16" x 3/4" unc. 1

69 A02229 Setscrew- 3/8" x 2" unc. 1

70 A04078 Taptite- 5/16" x 3/4" 1

71 A07760 Swivel Block 1

72 A01080 Spring Clip 1

73 A02189 Bolt- 3/8" x 1-1/2" unc.hex. 1

74 A02144 Setscrew- 7/16" x 1" unf.Ht. 1

75 A07286 Washer- 3/8"x1-1/4"x1/8" flat 1

76 A02082 Setscrew- 5/16" x 3/4" unc.SQ.HD. 1

77 A02116 Setscrew- 5/16" x 2" unc.hex. 1

78 A02044 Washer- ¼" shakeproof 1

79 A02001 Nut- ¼" unc.hex. 1

80 A04057 Bolt- ¼ x 5/8" unc.cuphead 1

81 A02103 Ratchet plate 1

82 A01025 Tension washer 1

83 A02121 Bolt- 3/8" x 3" unf.h/t. 1

84 A02220 Nyloc nut- 3/8" unf. 1

85 A1851069 Grip 1

86 A04015 Rivet- 73 SS 5-3 1

87 A12738 Decal- Operating instructions 1

88 A12673 Decal- Firewall 1

89 A12741 Decal- Inspection panel 1

90 A12737 Decal- Rover 1

91 A10405 Pedal assembly 1

92 A10406 Pedal bracket assembly 1

93 A10402 Arm assembly 1

94 A12559 Pedal rod 1

95 S1213809 Setscrew- 5/16" x 1-1/2" unf 1

96 A02256 Nyloc nut- 5/16" unf 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A12751 Insert 1

98 A12749 Spring 1

99 A12753 Peg 1

100 A10496 Body assembly 1

101 A12727 Lug 1

102 A12729 Spring 1

103 A12739 Label- cutter drive 1

104 A12741 Label- inspection port 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10424 Chassis Rear Section Assy. 1

2 A12676 Inspection Cover 1

3 A12551 Guard RH. 1

4 A12550 Guard LH. 1

5 A10560 Cutterhead Lever assembly 1

6 A10553 Belt guide assembly 1

7 A10555 Engagement Arm Assembly. 1

8 A12829 Height Adjustment Rack 1

9 A12561 Firewall Beading 1

10 A12714 Firewall Catch 1

11 A10398 Arm Assembly. 1

12 A07755 Swivel Block 1

13 A12576 Cutterhead Lift Rod 1

14 A12702 Disengagement Rod 1

15 A05406 Brake Foot Rubber 1

16 A10428 Brake Pedal Assembly. 1

17 A12102 Pedal pad 1

18 A10588 Jockey Arm assembly 1

19 A12913 Jockey Arm spring 1

20 A12923 Jockey Arm Pivot Bush 1

21 A12618 Pulley 1

22 A02175 Rivet- 73 AS 5-5 1

23 A12320 Engine Pulley 1

24 A04004 Roll pin- ¼" x 2¼" 1

25 A10409 Brake rod assembly 1

26 A02474 Bearing Bush 1

27 A12930 Drive Belt 1

28 A12022 Pulley Spacer 1

29 A16114 Key - Engine Pulley 1

30 A07212 Spacer 1

31 A04003 Roll pin- 1/4" x 1-1/8" 1

32 A10399 Cutterhead Arm Assembly- RH. 1

33 A02476 Bearing 1

34 A2501124 Ratchet Plate 1

35 A12530 Bush 1

36 A12547 Nose Support L.H. 1

37 A10573 Chassis Front Sub Assembly. 1

38 A12532 Front Plate 1

39 A12548 Nose Support R.H. 1

40 A10400 Cutterhead Arm Assembly- LH. 1

41 A12764 Safety switch 1

42 A12762 Spring 1

43 A02163 Screw- 3/16" x 5/8" mush.head 1

44 A02193 Nyloc nut- 3/16" unc 1

45 A12632 Spring - Seat 1

46 A12417 Rubber Bush 1

47 A02100 Bolt- 3/8" x 1-1/4" unc.hex 1

48 A02033 Washer- 3/8" x 3/4" x 16g.flat 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02008 Nyloc nut- 3/8" unc. 1

50 A02163 Screw- 3/16" x 1/2" M/T 1

51 A02002 Speed Nut- 3/16" BSW 1

52 A12571 Battery Clamp 1

53 A12555 Battery Clamp Bar 1

54 A02024 Wing Nut- 5/16" unc. 1

55 A02028 Setscrew- 5/16" x 5/8" unc.WF 1

56 A02031 Washer- 5/16" Shakeproof 1

57 A02004 Nut- 5/16" unc. 1

58 A04093 Washer- 5 x 10 x 18g.flat 1

59 A02209 Washer- 1/4" x 5/8" x 18g.flat 1

60 A455769 Adjuster- switch 1

61 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

62 A02235 Nyloc Nut- 1/4" unc. 1

63 A04057 Bolt- 1/4" x 5/8" unc.cuphead 1

64 A02223 Nyloc nut- 5/16" unc. 1

65 A02244 Bolt- 5/16" x 1-1/2" unc.cuphead 1

66 A07763 Washer- Special 1

67 A02088 Bolt- 5/16" x 1-1/4" unc. 1

68 A02083 Setscrew- 5/16" x 3/4" unc. 1

69 A02229 Setscrew- 3/8" x 2" unc. 1

70 A04078 Taptite- 5/16" x 3/4" 1

71 A02235 Nyloc nut- ¼" unc. 1

72 A01080 Spring Clip 1

73 A02189 Bolt- 3/8" x 1-1/2" unc.hex. 1

74 A02144 Setscrew- 7/16" x 1" unf.Ht. 1

75 A07286 Washer- Engine Pulley 1

76 A02082 Setscrew- 5/16" x 3/4" unc.SQ.HD. 1

77 A07617 Knob. 1

78 A02012 Washer- 5/16" x 7/8" x 16g.flat 1

79 A04046 Roll pin- 5/32" x 1-1/4" 1

80 A10510 Jockey pulley 1

81 A02103 Ratchet plate 1

82 A01025 Tension washer 1

83 A04105 Bolt- 3/8" x 3-1/2" unf.h/t. 1

84 A02220 Nyloc nut- 3/8" unf. 1

85 A1851069 Grip 1

86 A04015 Rivet- 73 SS 5-3 1

87 A16374 Decal- Operating instructions 1

88 A12673 Decal- Firewall 1

89 A12741 Decal- Inspection panel 1

90 A12737 Decal- Rover 1

91 A10592 Pedal assembly 1

92 A10406 Pedal bracket assembly 1

93 A10402 Arm assembly 1

94 A12559 Pedal rod 1

95 A1214326 Setscrew- 5/16" x 1-3/4" unf 1

96 A02256 Nyloc nut- 5/16" unf 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A12727 Lug 1

98 A12729 Spring 1

99 A12739 Label- cutter drive 1

100 A12741 Label- inspection port 1

101 A02146 Setsctrew- ¼" x ¾" unc. 1

102 A12919 Neutral rod 1

103 A1213809 Setscrew-5/16" x 1-1/2" unf.HT 1

104 A10421 Belt keeper 1

105 A12440 Cap Jockey Pulley 1

106 A12832 Spring 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10424 Chassis Rear Section Assy. 1

2 A12676 Inspection Cover 1

3 A12551 Guard RH. 1

4 A12550 Guard LH. 1

5 A10560 Cutterhead Lever assembly 1

6 A10553 Belt guide assembly 1

7 A10555 Engagement Arm Assembly. 1

8 A12829 Height Adjustment Rack 1

9 A12561 Firewall Beading 1

10 A12714 Firewall Catch 1

11 A10398 Arm Assembly. 1

12 A07755 Swivel Block 1

13 A12576 Cutterhead Lift Rod 1

14 A12702 Disengagement Rod 1

15 A05406 Brake Foot Rubber 1

16 A10428 Brake Pedal Assembly. 1

17 A12102 Pedal pad 1

18 A10588 Jockey Arm assembly 1

19 A12913 Jockey Arm spring 1

20 A12923 Jockey Arm Pivot Bush 1

21 A12618 Pulley 1

22 A02175 Rivet- 73 AS 5-5 1

23 A12320 Engine Pulley 1

24 A04004 Roll pin- ¼" x 2¼" 1

25 A10409 Brake rod assembly 1

26 A02474 Bearing Bush 1

27 A12930 Drive Belt 1

28 A12022 Pulley Spacer 1

29 A16114 Key - Engine Pulley 1

30 A07212 Spacer 1

31 A04003 Roll pin- 1/4" x 1-1/8" 1

32 A10399 Cutterhead Arm Assembly- RH. 1

33 A02476 Bearing 1

34 A2501124 Ratchet Plate 1

35 A12530 Bush 1

36 A12547 Nose Support L.H. 1

37 A10573 Chassis Front Sub Assembly. 1

38 A12532 Front Plate 1

39 A12548 Nose Support R.H. 1

40 A10400 Cutterhead Arm Assembly- LH. 1

41 A12764 Safety switch 1

42 A12762 Spring 1

43 A04080 Screw- 3/16" x 5/8" mush.head 1

44 A02193 Nyloc nut- 3/16" unc 1

45 A12632 Spring - Seat 1

46 A12417 Rubber Bush 1

47 A02100 Bolt- 3/8" x 1-1/4" unc.hex 1

48 A02033 Washer- 3/8" x 3/4" x 16g.flat 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02008 Nyloc nut- 3/8" unc. 1

50 A02163 Screw- 3/16" x 1/2" M/T 1

51 A02002 Speed Nut- 3/16" BSW 1

52 A12571 Battery Clamp 1

53 A12555 Battery Clamp Bar 1

54 A02024 Wing Nut- 5/16" unc. 1

55 A02028 Setscrew- 5/16" x 5/8" unc.WF 1

56 A02031 Washer- 5/16" Shakeproof 1

57 A02004 Nut- 5/16" unc. 1

58 A04093 Washer- 5 x 10 x 18g.flat 1

59 A02209 Washer- 1/4" x 5/8" x 18g.flat 1

60 A455769 Adjuster- switch 1

61 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

62 A02235 Nyloc Nut- 1/4" unc. 1

63 A04057 Bolt- 1/4" x 5/8" unc.cuphead 1

64 A02223 Nyloc nut- 5/16" unc. 1

65 A02244 Bolt- 5/16" x 1-1/2" unc.cuphead 1

66 A07763 Washer- Special 1

67 A02088 Bolt- 5/16" x 1-1/4" unc. 1

68 A02083 Setscrew- 5/16" x 3/4" unc. 1

69 A02229 Setscrew- 3/8" x 2" unc. 1

70 A04078 Taptite- 5/16" x 3/4" 1

71 A02235 Nyloc nut- ¼" unc. 1

72 A01080 Spring Clip 1

73 A02189 Bolt- 3/8" x 1-1/2" unc.hex. 1

74 A02144 Setscrew- 7/16" x 1" unf.Ht. 1

75 A07286 Washer- Engine Pulley 1

76 A02082 Setscrew- 5/16" x 3/4" unc.SQ.HD. 1

77 A07617 Knob. 1

78 A02012 Washer- 5/16" x 7/8" x 16g.flat 1

79 A04046 Roll pin- 5/32" x 1-1/4" 1

80 A10510 Jockey pulley 1

81 A02103 Ratchet plate 1

82 A01025 Tension washer 1

83 A04105 Bolt- 3/8" x 3-1/2" unf.h/t. 1

84 A02220 Nyloc nut- 3/8" unf. 1

85 A1851069 Grip 1

86 A04015 Rivet- 73 SS 5-3 1

87 A16374 Decal- Operating instructions 1

88 A12673 Decal- Firewall 1

89 A12741 Decal- Inspection panel 1

90 A12737 Decal- Rover 1

91 A10592 Pedal assembly 1

92 A10406 Pedal bracket assembly 1

93 A10402 Arm assembly 1

94 A12559 Pedal rod 1

95 A1214326 Setscrew- 5/16" x 1-3/4" unf 1

96 A02256 Nyloc nut- 5/16" unf 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A12727 Lug 1

98 A12729 Spring 1

99 A12739 Label- cutter drive 1

100 A12741 Label- inspection port 1

101 A02146 Setsctrew- ¼" x ¾" unc. 1

102 A12919 Neutral rod 1

103 A1213809 Setscrew-5/16" x 1-1/2" unf.HT 1

104 A10421 Belt keeper 1

105 A12440 Cap Jockey Pulley 1

106 A12832 Spring 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10424 Chassis Rear Section Assy. 1

2 A12676 Inspection Cover 1

3 A12551 Guard RH. 1

4 A12550 Guard LH. 1

5 A10560 Cutterhead Lever assembly 1

6 A10553 Belt guide assembly 1

7 A10555 Engagement Arm Assembly. 1

8 A12829 Height Adjustment Rack 1

9 A12561 Firewall Beading 1

10 A12714 Firewall Catch 1

11 A10398 Arm Assembly. 1

12 A07755 Swivel Block 1

13 A12576 Cutterhead Lift Rod 1

14 A12702 Disengagement Rod 1

15 A05406 Brake Foot Rubber 1

16 A10428 Brake Pedal Assembly. 1

17 A12102 Pedal pad 1

18 A10588 Jockey Arm assembly 1

19 A12913 Jockey Arm spring 1

20 A12923 Jockey Arm Pivot Bush 1

21 A12618 Pulley 1

22 A02175 Rivet- 73 AS 5-5 1

23 A12320 Engine Pulley 1

24 A04004 Roll pin- ¼" x 2¼" 1

25 A10409 Brake rod assembly 1

26 A02474 Bearing Bush 1

27 A12930 Drive Belt 1

28 A12022 Pulley Spacer 1

29 A16114 Key - Engine Pulley 1

30 A07212 Spacer 1

31 A04003 Roll pin- 1/4" x 1-1/8" 1

32 A10399 Cutterhead Arm Assembly- RH. 1

33 A02476 Bearing 1

34 A2501124 Ratchet Plate 1

35 A12530 Bush 1

36 A12547 Nose Support L.H. 1

37 A10573 Chassis Front Sub Assembly. 1

38 A12532 Front Plate 1

39 A12548 Nose Support R.H. 1

40 A10400 Cutterhead Arm Assembly- LH. 1

41 A12764 Safety switch 1

42 A12762 Spring 1

43 A04080 Screw- 3/16" x 5/8" mush.head 1

44 A02193 Nyloc nut- 3/16" unc 1

45 A12632 Spring - Seat 1

46 A12417 Rubber Bush 1

47 A02100 Bolt- 3/8" x 1-1/4" unc.hex 1

48 A02033 Washer- 3/8" x 3/4" x 16g.flat 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02008 Nyloc nut- 3/8" unc. 1

50 A02163 Screw- 3/16" x 1/2" M/T 1

51 A02002 Speed Nut- 3/16" BSW 1

52 A12571 Battery Clamp 1

53 A12555 Battery Clamp Bar 1

54 A02024 Wing Nut- 5/16" unc. 1

55 A02028 Setscrew- 5/16" x 5/8" unc.WF 1

56 A02031 Washer- 5/16" Shakeproof 1

57 A02004 Nut- 5/16" unc. 1

58 A04093 Washer- 5 x 10 x 18g.flat 1

59 A02209 Washer- 1/4" x 5/8" x 18g.flat 1

60 A455769 Adjuster- switch 1

61 A02030 Washer- 5/16" x 5/8" x 18g.flat 1

62 A02235 Nyloc Nut- 1/4" unc. 1

63 A04057 Bolt- 1/4" x 5/8" unc.cuphead 1

64 A02223 Nyloc nut- 5/16" unc. 1

65 A02244 Bolt- 5/16" x 1-1/2" unc.cuphead 1

66 A07763 Washer- Special 1

67 A02088 Bolt- 5/16" x 1-1/4" unc. 1

68 A02083 Setscrew- 5/16" x 3/4" unc. 1

69 A02229 Setscrew- 3/8" x 2" unc. 1

70 A04078 Taptite- 5/16" x 3/4" 1

71 A02235 Nyloc nut- ¼" unc. 1

72 A01080 Spring Clip 1

73 A02189 Bolt- 3/8" x 1-1/2" unc.hex. 1

74 A02144 Setscrew- 7/16" x 1" unf.Ht. 1

75 A07286 Washer- Engine Pulley 1

76 A02082 Setscrew- 5/16" x 3/4" unc.SQ.HD. 1

77 A07617 Knob. 1

78 A02012 Washer- 5/16" x 7/8" x 16g.flat 1

79 A04046 Roll pin- 5/32" x 1-1/4" 1

80 A10510 Jockey pulley 1

81 A02103 Ratchet plate 1

82 A01025 Tension washer 1

83 A04105 Bolt- 3/8" x 3-1/2" unf.h/t. 1

84 A02220 Nyloc nut- 3/8" unf. 1

85 A1851069 Grip 1

86 A04015 Rivet- 73 SS 5-3 1

87 A16374 Decal- Operating instructions 1

88 A12673 Decal- Firewall 1

89 A12741 Decal- Inspection panel 1

90 A12737 Decal- Rover 1

91 A10592 Pedal assembly 1

92 A10406 Pedal bracket assembly 1

93 A10402 Arm assembly 1

94 A12559 Pedal rod 1

95 A1214326 Setscrew- 5/16" x 1-3/4" unf 1

96 A02256 Nyloc nut- 5/16" unf 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A12727 Lug 1

98 A12729 Spring 1

99 A12739 Label- cutter drive 1

100 A12741 Label- inspection port 1

101 A02146 Setsctrew- ¼" x ¾" unc. 1

102 A12919 Neutral rod 1

103 A1213809 Setscrew-5/16" x 1-1/2" unf.HT 1

104 A10421 Belt keeper 1

105 A12440 Cap Jockey Pulley 1

106 A12832 Spring 1

107 A02054 Washer- 5/8" x1-1/4" x 14g.flat - 30" 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A07830 Bearing 1

2 A12434 Dual Pulley 1

3 A12106 Decal - Warning 1

4 A12439 Jockey Pulley 1

5 A10413 Pulley Brace Assembly 1

6 A07873 Blade 1

7 A12057 Spacer 1

8 A07195 SpindleWasher 1

9 A07847 Pulley 1

10 A12428 Spacer - Bottom 1

11 A10376 Jockey Arm Assy. 1

12 A07974 Spring - Jockey 1

13 A02571 Decal - Caution 1

14 A12433 Spindle - Dual Pulley 1

15 A07878 Belt 1

16 A07747 Belt 1

17 A10416 38" Cutterhead Assy 1

18 A12592 Bush - Con Bar 1

19 A10414 Conbar Assy. 1

20 A06124 Brake Pad 1

21 A10379 Stone Guard Assy. 1

22 A07752 Spring - Stone Guard 1

23 A12574 Swivel Block 1

24 A12445 Skirt 1

25 A07744 Bearing - Blades Spindle 1

26 A07854 Spindle - Blades 1

27 A07597 Key 1

28 A07848 Spindle - Housing 1

29 A10000 Disc Assy. 1

30 A12713 Brake Plate - 38" 1

31 A12440 Cap - Jockey Pulley 1

32 A07860 Bearing Cup 1

33 A12110 BearingWasher 1

34 A05099 SpindleWasher 1

35 A02282 'E' Retainer 1

36 A02054 Washer- 5/8" x 1¼" x 14G 1

37 A04070 Bolt- M12 x 1.75P x 40 1

38 A02231 Bolt-5/16"x3/4"UNC Cup Head2 1

39 A02030 Washer- 5/16"x5/8"x18G Flat 1

40 A02223 Nyloc Nut- 5/16 UNC 1

41 A04023 Bolt- M12 x 1.75P x 55 1

42 7751122 Washer- 12 x 24 x 1.6 1

43 A05341 Washer- 14 x 24 x3flat unc 1

44 A02034 Washer- 3/8 Shakeproof 1

45 A02007 Nut- 3/8 UNC Hex. 1

46 A02008 Nyloc nut- 3/8 UNC Hex. 1

47 A02021 Nut-5/8 UNF Hex. Locknut 1

48 S2901195 Rivet- 73 SS 6-5 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02099 Setscrew- 3/8" x 1" UNC 1

50 A02217 Bolt-3/8"x1"UNC Cup Head 1

51 A02219 Nyloc nut- 5/8" UNF Hex. 1

52 A02067 Nyloc Nut- M12 x 1.5P 1

53 A00673 Blade,Bolt,Nut&WasherKit 1

54 A02033 Washer-3/8"x3/4"x16g.flat 1

55 A02015 Nut- ¾" unf.hex. 1

56 A12729 Cutterhead Spring 1

57 A12705 Deck Arm Bush 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A07830 Bearing 1

2 A12434 Dual Pulley 1

3 A12106 Decal - Warning 1

4 A12439 Jockey Pulley 1

5 A10413 Pulley Brace Assembly 1

6 A07873K Blade 1

7 A12057 Spacer 1

8 A07195 SpindleWasher 1

9 A07847 Pulley 1

10 A12428 Spacer - Bottom 1

11 A10376 Jockey Arm Assy. 1

12 A07974 Spring - Jockey 1

13 A02571 Decal - Caution 1

14 A12433 Spindle - Dual Pulley 1

15 A07878 Belt 1

16 A07747 Belt 1

17 A10579 38" Cutterhead 1

18 A12879 Bush - pivot 1

19 A10577 Conbar Assy. 1

20 A10566K Brake Pad assembly 1

21 A10379 Stone Guard Assy. 1

22 A07752 Spring - Stone Guard 1

23 A12574 Swivel Block 1

24 A12445 Skirt 1

25 A07744 Bearing - Blades Spindle 1

26 A07854 Spindle - Blades 1

27 A07597 Key 1

28 A07848 Spindle - Housing 1

29 A10000 Disc Assy. 1

30 A12713 Brake Plate - 38" 1

31 A12440 Cap - Jockey Pulley 1

32 A07860 Bearing Cup 1

33 A12110 BearingWasher 1

34 A05099 SpindleWasher 1

35 A02282K 'E' Retainer 1

36 A02054K Washer- 5/8" x 1¼" x 14G 1

37 A09125 Washer 1

38 A02231K Bolt-5/16"x3/4"UNC Cup Head2 1

39 A02030K Washer- 5/16"x5/8"x18G Flat 1

40 A02223K Nyloc Nut- 5/16 UNC 1

41 A04023K Bolt- M12 x 1.75P x 55 1

42 A02063K Washer- 12 x 24 x 1.6 1

43 A04072 Setscrew- 3/8" x 3/4" unc. 1

44 A02034K Washer- 3/8 Shakeproof 1

45 A02007K Nut- 3/8 UNC Hex. 1

46 A02008K Nyloc nut- 3/8 UNC Hex. 1

47 A02021K Nut-5/8 UNF Hex. Locknut 1

48 A2901195K Rivet- 73 SS 6-5 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02099K Setscrew- 3/8" x 1" UNC 1

50 A02217K Bolt-3/8"x1"UNC Cup Head 1

51 A02219K Nyloc nut- 5/8" UNF Hex. 1

52 A02067K Nyloc Nut- M12 x 1.5P 1

53 A00673K Blade,Bolt,Nut&WasherKit 1

54 A10408 Brake Plate Assy. - 38" 1

55 A04078 Taptite- 3/4 x 5/16 1

56 A02031K Washer- 5/16 Int./Shakeproof 1

57 A02012 Washer-5/16x7/8x18G Flat2 1

58 A02033K Washer-3/8"x3/4"x16g.flat 1

59 A02015K Nut- 3/4" unf.hex. 1

60 A12729 Cutterhead spring 1

61 A12705 Deck arm bush 1

62 A12840 Spring plate 1

63 A02028K Setscrew- 5/16" x 5/8" unc. 1

64 A02004K Nut- 5/16" unc. 1

65 A12902 Spring 1

66 A12878 Bush - lock 1

67 A16284 Deck arm 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A07830 Bearing 1

2 A12434 Dual Pulley 1

3 A12106 Decal - Warning 1

4 A12439 Jockey Pulley 1

5 A10413 Pulley Brace Assembly 1

6 A07873K Blade 1

7 A12057 Spacer 1

8 A07195 SpindleWasher 1

9 A07847 Pulley 1

10 A12428 Spacer - Bottom 1

11 A10376 Jockey Arm Assy. 1

12 A07974 Spring - Jockey 1

13 A02571 Decal - Caution 1

14 A12433 Spindle - Dual Pulley 1

15 A07878 Belt 1

16 A07747 Belt 1

17 A10734 38" Cutterhead Assy. 1

18 A12879 Bush - pivot 1

19 A10577 Conbar Assy. 1

20 A10566K Brake Pad assembly 1

21 A10379 Stone Guard Assy. 1

22 A07752 Spring - Stone Guard 1

23 A12574 Swivel Block 1

24 A12445 Skirt 1

25 A07744 Bearing - Blades Spindle 1

26 A07854 Spindle - Blades 1

27 A07597 Key 1

28 A07848 Spindle - Housing 1

29 A10000 Disc Assy. 1

30 A12713 Brake Plate - 38" 1

31 A12440 Cap - Jockey Pulley 1

32 A07860 Bearing Cup 1

33 A12110 BearingWasher 1

34 A05099 SpindleWasher 1

35 A02282 E' Retainer 1

36 A02054 Washer- 5/8" x 1¼" x 14G 1

37 A09125 Washer 1

38 A02231 Bolt-5/16"x3/4"UNC Cup Head2 1

39 A02030 Washer- 5/16"x5/8"x18G Flat 1

40 A02223 Nyloc Nut- 5/16 UNC 1

41 A04023 Bolt- M12 x 1.75P x 55 1

42 A02063 Washer- 12 x 24 x 1.6 1

43 A04072 Setscrew- 3/8" x 3/4" unc. 1

44 A02034 Washer- 3/8 Shakeproof 1

45 A02007 Nut- 3/8 UNC Hex. 1

46 A02008 Nyloc nut- 3/8 UNC Hex. 1

47 A02021 Nut-5/8 UNF Hex. Locknut 1

48 A2901195 Rivet- 73 SS 6-5 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A02099 Setscrew- 3/8" x 1" UNC 1

50 A02217 Bolt-3/8"x1"UNC Cup Head 1

51 A02219 Nyloc nut- 5/8" UNF Hex. 1

52 A02067 Nyloc Nut- M12 x 1.5P 1

53 A00673K Blade,Bolt,Nut&WasherKit 1

54 A10408 Brake Plate Assy. - 38" 1

55 A04078 Taptite- 3/4 x 5/16 1

56 A02031 Washer- 5/16 Int./Shakeproof 1

57 A02012 Washer-5/16x7/8x18G Flat2 1

58 A02033 Washer-3/8"x3/4"x16g.flat 1

59 A02015 Nut- 3/4" unf.hex. 1

60 A12729 Cutterhead spring 1

61 A12705 Deck arm bush 1

62 A12840 Spring plate 1

63 A02028 Setscrew- 5/16" x 5/8" unc. 1

64 A02004 Nut- 5/16" unc. 1

65 A12902 Spring 1

66 A12878 Bush - lock 1

67 A16274 Deck arm 1

68 A10733 Deck arm assembly 1

69 A16231 Bush- deck arm 1

71 A02100K Bolt- 3/8" x 1-1/4" unc. 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A12042 Drive plate 1

2 A12041 Friction plate 1

3 A12063 Friction disc 1

4 A12394 Bearing clamp 1

5 A12043 Thrust bearing 1

6 A12276 Clip 1

7 A12616 Drive shaft 1

8 A12110 Shim 1

9 A07744 Bearing 1

10 A12064 Drive shaft bearing 1

11 A12112 Bearing flangette PFL 2034 1

12 A02051 Woodruff key- No:5051 1

13 A12327 Sprocket 1

14 A12639 Primary chain 1

15 A12640 Secondary chain 1

16 A10423 Idler sprocket assembly 1

17 A12217 Spacer 1

18 A02476 Bearing 1

19 A08618 Circlip 1

20 A1502520 Circlip 1

21 A04024 Drive nut 1

22 A12281 Return pulley 1

23 A12316 Belt 1

24 A12696 Belt 1

25 A10312 Cam plate assembly 1

26 A12313 Pivot bush 1

27 A07195 Washer 1

28 A07957 Key 1

29 A12618 Idler pulley 1

30 A12730 Spring-rack 1

31 A07854 Idler pulley spindle 1

32 A10268 Lock washer assembly 1

33 A10591 Engagement lever assembly 1

34 A12631 Spring finger 1

35 A12628 Spring arm 1

36 A10322 Rack assembly 1

37 A12334 Decal- rack 1

38 A12301 Pivot- rack 1

39 A07763 Washer- special 1

40 A10590 Auto-Drive frame assembly 1

41 A12620 Spacer- jockey sprocket 1

42 A10253 Brake caliper assembly 1

43 A10417 Brake arm assembly 1

44 A10566K Brake pad 1

45 A12719 Spring- brake arm 1

46 A12732 Strip 1

47 A12703 Brake rod 1

48 A12610 Brake disc 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A12097 Woodruff key- 809 1

50 A10418 Rear axle assembly 1

51 A12048 Wheel hub 1

52 A10247 Rear wheel assy(items53,54,55) 1

53 A07918 Tyre 1

53 A07918T Tube 1

54 A10246 Rear rim assembly 1

55 A07723 Value stem 1

56 A12619 Jockey sprocket 1

57 A12065 Rear axle bearings 1

58 A12111 Bearing flangette PFL 205 1

59 A02521 Spacer 1

60 A2061886 Screw-3/16" x 1/2" rh.phillips 1

61 A02193 Nyloc nut- 3/16" unc.hex. 1

62 A02214 Setscrew-1/4"x 5/8" unc.hex. 1

63 A02001 Nut- 1/4" unc.hex. 1

64 A02044 Washer- 1/4" shakeproof 1

65 A02004 Nut- 5/16" unc.hex. 1

66 A02088 Bolt- 5/16" x 1 1/4"unc.hex. 1

67 A02031 Washer- 5/16" shakeproof 1

68 A04020 Bolt- 5/16" x 4"unc.hex. 1

69 A1185887 Bolt- 5/16" x 3"unc.hex. 1

70 A02083 Setscrew-5/16"x3/4"unc.hex. 1

71 A04014 Setscrew- 5/16" x 1" unc.hex 1

72 A02223 Nyloc nut- 5/16" unc.hex. 1

73 A02030 Washer- 5/16" Flat 1

74 A02100 Bolt- 3/8" x 1-1/4" unc.hex. 1

75 A02034 Washer- 3/8" shakeproof 1

76 A04072 Setscrew- 3/8"x3/4" unc.hex. 1

77 A02007 Nut- 3/8" unc.hex. 1

78 A04021 Nut- 3/8"unc.hex.washerface 1

79 A04090 Bolt-M12x100x 1.75p.ht.hex. 1

80 A02219 Nyloc nut- 5/8" unf.hex. 1

81 A02054 Washer-5/8"x1-1/4"x 14g.flat 1

82 A02021 Nut- 5/8" unf.hex. 1

83 A2901195 Poprivet- 73 SS 6-5 blind 1

84 A12203 Spacer 1

85 A02067 Nyloc nut- M12 x 1.75p 1

86 A12629 Spindle housing 1

87 A04023 Bolt- M12x55 x 1.75p.ht.hex. 1

88 A09125 Washer- 1

89 A05425 Washer- special 1

90 A04085 Washer- Belvile 1

91 A04086 Washer- 5/8" ext.shakeproof 1

92 A02209 Washer-1/4" x 5/8" x 18g.flat 1

93 A02028 Setscrew-5/16"x5/8"unc.w/face 1

94 A02024 Wingnut-5/16"unc 1

95 A02189 Bolt- 3/8" x 1-1/2" unc. 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A07750 Washer 1

98 A02474 Bearing bush 1

99 A02476 Bearing 1

100 A02008 Nyloc nut- 3/8" unc. 1

101 A02099 Setscrew- 3/8" x 1" unc. 1

102 A12297 Bush 1

103 A02217 Bolt- 3/8" x 1" unc. Cuphead 1

104 A01080 Spring clip 1

105 A12919 Neutral rod 1

106 A12912 Spring 1

107 A12911 Spring 1

108 A12910 Bracket 1

109 A12909 Arm 1

110 A02012 Washer- 5/16"x7/8" x 16g.flat 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A12042 Drive plate 1

2 A12041 Friction plate 1

3 A12063 Friction disc 1

4 A12394 Bearing clamp 1

5 A12043 Thrust bearing 1

6 A12276 Clip 1

7 A12616 Drive shaft 1

8 A12110 Shim 1

9 A07744 Bearing 1

10 A12064 Drive shaft bearing 1

11 A12112 Bearing flangette PFL 2034 1

12 A02051 Woodruff key- No:5051 1

13 A12327 Sprocket 1

14 A12639 Primary chain 1

15 A12640 Secondary chain 1

16 A10423 Idler sprocket assembly 1

17 A12217 Spacer 1

18 A02476 Bearing 1

19 A08618 Circlip 1

20 A1502520 Circlip 1

21 A04024 Drive nut 1

22 A12281 Return pulley 1

23 A12316 Belt 1

24 A12696 Belt 1

25 A10312 Cam plate assembly 1

26 A12313 Pivot bush 1

27 A07195 Washer 1

28 A07597 Key 1

29 A12618 Idler pulley 1

30 A12730 Spring-rack 1

31 A07854 Idler pulley spindle 1

32 A10268 Lock washer assembly 1

33 A10591 Engagement lever assembly 1

34 A12631 Spring finger 1

35 A12628 Spring arm 1

36 A10322 Rack assembly 1

37 A12334 Decal- rack 1

38 A12301 Pivot- rack 1

39 A07763 Washer- special 1

40 A10590 Auto-Drive frame assembly 1

41 A12620 Spacer- jockey sprocket 1

42 A10253 Brake caliper assembly 1

43 A10417 Brake arm assembly 1

44 A10566K Brake pad 1

45 A12719 Spring- brake arm 1

46 A12732 Strip 1

47 A12703 Brake rod 1

48 A12610 Brake disc 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A12097 Woodruff key- 809 1

50 A10418 Rear axle assembly 1

51 A12048 Wheel hub 1

52 A10247 Rear wheel assy(items53,54,55) 1

53 A07918 Tyre 1

53 A07918T Tube 1

54 A10246 Rear rim assembly 1

55 A07723 Value stem 1

56 A12619 Jockey sprocket 1

57 A12065 Rear axle bearings 1

58 A12111 Bearing flangette PFL 205 1

59 A02521 Spacer 1

60 A2061886 Screw-3/16" x 1/2" rh.phillips 1

61 A02193 Nyloc nut- 3/16" unc.hex. 1

62 A02214 Setscrew-1/4"x 5/8" unc.hex. 1

63 A02001 Nut- 1/4" unc.hex. 1

64 A02044 Washer- 1/4" shakeproof 1

65 A02004 Nut- 5/16" unc.hex. 1

66 A02088 Bolt- 5/16" x 1 1/4"unc.hex. 1

67 A02031 Washer- 5/16" shakeproof 1

68 A04020 Bolt- 5/16" x 4"unc.hex. 1

69 A1185887 Bolt- 5/16" x 3"unc.hex. 1

70 A02083 Setscrew-5/16"x3/4"unc.hex. 1

71 A04014 Setscrew- 5/16" x 1" unc.hex 1

72 A02223 Nyloc nut- 5/16" unc.hex. 1

73 A02030 Washer- 5/16" Flat 1

74 A02100 Bolt- 3/8" x 1-1/4" unc.hex. 1

75 A02034 Washer- 3/8" shakeproof 1

76 A04072 Setscrew- 3/8"x3/4" unc.hex. 1

77 A02007 Nut- 3/8" unc.hex. 1

78 A04021 Nut- 3/8"unc.hex.washerface 1

79 A04090 Bolt-M12x100x 1.75p.ht.hex. 1

80 A02219 Nyloc nut- 5/8" unf.hex. 1

81 A02054 Washer-5/8"x1.1/4"x 14g.flat 30’ 1

82 A02015 Nut- ¾" unf.hex. 1

83 A2901195 Poprivet- 73 SS 6-5 blind 1

84 A12203 Spacer 1

85 A02067 Nyloc nut- M12 x 1.75p 1

86 A12629 Spindle housing 1

87 A04023 Bolt- M12x55 x 1.75p.ht.hex. 1

88 A09125 Washer- 1

89 A05425 Washer- special 1

90 A04085 Washer- Belvile 1

91 A04086 Washer- 5/8" ext.shakeproof 1

92 A02209 Washer-1/4" x 5/8" x 18g.flat 1

93 A02028 Setscrew-5/16"x5/8"unc.w/face 1

94 A02024 Wingnut-5/16"unc 1

95 A02189 Bolt- 3/8" x 1-1/2" unc. 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A07750 Washer 1

98 A02474 Bearing bush 1

99 A02476 Bearing 1

100 A02008 Nyloc nut- 3/8" unc. 1

101 A02099 Setscrew- 3/8" x 1" unc. 1

102 A12297 Bush 1

103 A02217 Bolt- 3/8" x 1" unc. Cuphead 1

104 A01080 Spring clip 1

105 A12919 Neutral rod 1

106 A12912 Spring 1

107 A12911 Spring 1

108 A12910 Bracket 1

109 A12909 Arm 1

110 A02012 Washer- 5/16"x7/8" x 16g.flat 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A12042 Drive plate 1

2 A12041 Friction plate 1

3 A12063 Friction disc 1

4 A12394 Bearing clamp 1

5 A12043 Thrust bearing 1

6 A12276 Clip 1

7 A12616 Drive shaft 1

8 A12110 Shim 1

9 A07744 Bearing 1

10 A12064 Drive shaft bearing 1

11 A12112 Bearing flangette PFL 2034 1

12 A02051 Woodruff key- No:5051 1

13 A12327 Sprocket 1

14 A12639 Primary chain 1

15 A12640 Secondary chain 1

16 A10423 Idler sprocket assembly 1

17 A12217 Spacer 1

18 A02476 Bearing 1

19 A08618 Circlip 1

20 A1502520 Circlip 1

21 A04024 Drive nut 1

22 A12281 Return pulley 1

23 A12316 Belt 1

24 A12930 Belt 1

25 A10312 Cam plate assembly 1

26 A12313 Pivot bush 1

27 A07195 Washer 1

28 A07597 Key 1

29 A12618 Idler pulley 1

30 A12730 Spring-rack 1

31 A07854 Idler pulley spindle 1

32 A10268 Lock washer assembly 1

33 A10591 Engagement lever assembly 1

34 A12631 Spring finger 1

35 A12628 Spring arm 1

36 A10322 Rack assembly 1

37 A12334 Decal- rack 1

38 A12301 Pivot- rack 1

39 A07763 Washer- special 1

40 A10590 Auto-Drive frame assembly 1

41 A12620 Spacer- jockey sprocket 1

42 A10253 Brake caliper assembly 1

43 A10417 Brake arm assembly 1

44 A10566K Brake pad 1

45 A12719 Spring- brake arm 1

46 A12732 Strip 1

47 A12703 Brake rod 1

48 A12610 Brake disc 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
49 A12097 Woodruff key- 809 1

50 A10418 Rear axle assembly 1

51 A12048 Wheel hub 1

52 A10247 Rear wheel assy(items53,54,55) 1

53 A07918 Tyre 1

53 A07918T Tube 1

54 A10246 Rear rim assembly 1

55 A07723 Value stem 1

56 A12619 Jockey sprocket 1

57 A12065 Rear axle bearings 1

58 A12111 Bearing flangette PFL 205 1

59 A02521 Spacer 1

60 A2061886 Screw-3/16" x 1/2" rh.phillips 1

61 A02193 Nyloc nut- 3/16" unc.hex. 1

62 A02214 Setscrew-1/4"x 5/8" unc.hex. 1

63 A02001 Nut- 1/4" unc.hex. 1

64 A02044 Washer- 1/4" shakeproof 1

65 A02004 Nut- 5/16" unc.hex. 1

66 A02088 Bolt- 5/16" x 1 1/4"unc.hex. 1

67 A02031 Washer- 5/16" shakeproof 1

68 A04020 Bolt- 5/16" x 4"unc.hex. 1

69 A1185887 Bolt- 5/16" x 3"unc.hex. 1

70 A02083 Setscrew-5/16"x3/4"unc.hex. 1

71 A04014 Setscrew- 5/16" x 1" unc.hex 1

72 A02223 Nyloc nut- 5/16" unc.hex. 1

73 A02030 Washer- 5/16" Flat 1

74 A02100 Bolt- 3/8" x 1-1/4" unc.hex. 1

75 A02034 Washer- 3/8" shakeproof 1

76 A04072 Setscrew- 3/8"x3/4" unc.hex. 1

77 A02007 Nut- 3/8" unc.hex. 1

78 A04021 Nut- 3/8"unc.hex.washerface 1

79 A04090 Bolt-M12x100x 1.75p.ht.hex. 1

80 A02219 Nyloc nut- 5/8" unf.hex. 1

81 A02054 Washer-5/8"x1.1/4"x 14g.flat 30’ 1

82 A02015 Nut- ¾" unf.hex. 1

83 A2901195 Poprivet- 73 SS 6-5 blind 1

84 A12203 Spacer 1

85 A02067 Nyloc nut- M12 x 1.75p 1

86 A12629 Spindle housing 1

87 A04023 Bolt- M12x55 x 1.75p.ht.hex. 1

88 A09125 Washer- 1

89 A05425 Washer- special 1

90 A04085 Washer- Belvile 1

91 A04086 Washer- 5/8" ext.shakeproof 1

92 A02209 Washer-1/4" x 5/8" x 18g.flat 1

93 A02028 Setscrew-5/16"x5/8"unc.w/face 1

94 A02024 Wingnut-5/16"unc 1

95 A02189 Bolt- 3/8" x 1-1/2" unc. 1

www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
97 A07750 Washer 1

98 A02474 Bearing bush 1

99 A02476 Bearing 1

100 A02008 Nyloc nut- 3/8" unc. 1

101 A02099 Setscrew- 3/8" x 1" unc. 1

102 A12297 Bush 1

103 A02217 Bolt- 3/8" x 1" unc. Cuphead 1

104 A01080 Spring clip 1

105 A12919 Neutral rod 1

106 A12912 Spring 1

107 A12911 Spring 1

108 A12910 Bracket 1

109 A12909 Arm 1

110 A02012 Washer- 5/16"x7/8" x 16g.flat 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A10507 Fuel Tank assembly 1

2 A12005 Vent Cap 1

3 A12005 Filter - Vent Cap 1

4 A12005 Fuel Tank Cap 1

5 Fuel Line 1

6 A12010 Hose Clamp 1

7 A12377 Muffler Heat Shield- 17hp Vanguard 1

8 A02070 Setscrew- ¼"x1/2" unc. Hex 17hp 1

9 A12905 Heat deflector- OHV engines 1

9 A12906 Heat Deflector- 13hp 1

10 A10016K Throttle control 1

11 A02210 Screw- 3/16" x 3/4" RH.MT 1

12 A02193 Nyloc nut- 3/16" unc. 1

13 A04053 Screw- 10 x 1.25 pan head 1

14 A12728 Throttle Cable 1

15 A16299 Decal (Warning) 1

16 A12019 Decal (Caution) 1

17 A12586 Solenoid 1

18 A02044 Washer- 1/4" Shakeproof 1

19 A02001 Nut- 1/4" unc Hex. 1

20 A02146 Setscrew- 1/4" x 3/4" unc Hex. 1

21 A02231 Bolt- 5/16" x 3/4" unc Cup Hd. 1

22 A02012 Washer- 5/16" x 7/8" 18g.flat 1

23 A02223 Nyloc nut- 5/16" unc 1

24 A02209 Washer- ¼" x 5/8" x 18g.flat 1

25 A02028 Bolt- 5/16" x 5/8" unc. 1

26 A16112 Muffler Deflector 14.5hp only 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A07691 Steering Wheel 1

2 A10396 Layshaft Assy. 1

3 A10212 Steering Shaft Assy. 1

4 A07953 Steering Mount Block 1

5 A12288 Grease Tray 1

6 A07675 Bush 1

7 A07150 Tie Rod End 1

8 A12530 Self Lube Bush 1

9 A10703 Front Beam assembly 1

10 A10393 R.H. Stub Axle Assy. 1

11 A10394 L.H. Stub Axle Assy. 1

12 A10432 Steering Segment Assy. 1

13 A00791 Front Wheel Assy. 1

14 A07572 Tyres 1

15 A01687 Tubes 1

16 A12511 Hub Male 1

17 A07567 Hub Female 1

18 A12514 Bearings 1

19 A12512 Spacers 1

20 A07948 Retainer Washer - Steering 1

21 A07198 Grease Nipple 1

22 A02289 Circlip 1

23 A12549 Primary Tie Rod 1

24 A12641 Secondary Tie Rod 1

25 A04004 Roll Pin- ¼" x 2¼" 1

26 A02533 Nut- 3/8" unf Pressed Hex. 1

27 A02189 Bolt- 3/8" x 1½" unc. Hex. 1

28 A07769 Bolt- 3/8" x 1-1/2" unc.cuphead 1

29 A02008 Nyloc nut- 3/8" unc.Hex. 1

30 A02083 Setscrews- 5/16" x 3/4" unc.hex. 1

31 A02223 Nyloc nut- 5/16" unc.Hex. 1

32 A02004 Nut- 5/16" unc.Hex. 1

33 A02219 Nyloc nut- 5/8" unf.Hex. 1

34 A02103 Ratchet plate- 5/8" 1

35 A04003K Roll Pin- ¼" x 1-1/8" 1

36 A02031K Washer- 5/16" shakeproof 1

37 A02149K Washer- 5/8" x 1" x 16g.flat 1

38 A04046 Roll pin- 5/32" x 1-1/4" 1

39 A02217 Bolt- 3/8" x 1" unc.cuphead 1

40 A12705 Deck arm bush 1

41 A12776 Cap 1

42 A07092 Bush 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A07691 Steering Wheel 1

2 A10396 Layshaft Assy. 1

3 A10212 Steering Shaft Assy. 1

4 A07953 Steering Mount Block 1

5 A12288 Grease Tray 1

6 A16294 Bush 1

7 A07150 Tie Rod End 1

8 A12530 Self Lube Bush 1

9 A10703 Front Beam assembly 1

10 A10393 R.H. Stub Axle Assy. 1

11 A10394 L.H. Stub Axle Assy. 1

12 A10432 Steering Segment Assy. 1

13 A00791 Front Wheel Assy. 1

14 A07572 Tyres 1

15 A01687 Tubes 1

16 A12511 Hub Male 1

17 A07567 Hub Female 1

18 A12514 Bearings 1

19 A12512 Spacers 1

20 A07948 Retainer Washer - Steering 1

21 A07198 Grease Nipple 1

22 A02289 Circlip 1

23 A12549 Primary Tie Rod 1

24 A12641 Secondary Tie Rod 1

25 A04004 Roll Pin- ¼" x 2¼" 1

26 A02533 Nut- 3/8" unf Pressed Hex. 1

27 A02189 Bolt- 3/8" x 1½" unc. Hex. 1

28 A07769 Bolt- 3/8" x 1-1/2" unc.cuphead 1

29 A02008 Nyloc nut- 3/8" unc.Hex. 1

30 A02083 Setscrews- 5/16" x 3/4" unc.hex. 1

31 A02223 Nyloc nut- 5/16" unc.Hex. 1

32 A02004 Nut- 5/16" unc.Hex. 1

33 A02219 Nyloc nut- 5/8" unf.Hex. 1

34 A02103 Ratchet plate- 5/8" 1

35 A04003K Roll Pin- ¼" x 1-1/8" 1

36 A02031K Washer- 5/16" shakeproof 1

37 A02149K Washer- 5/8" x 1" x 16g.flat 1

38 A04046 Roll pin- 5/32" x 1-1/4" 1

39 A02217 Bolt- 3/8" x 1" unc.cuphead 1

40 A12705 Deck arm bush 1

41 A12776 Cap 1

42 A07092 Bush 1

43 A02054 Washer-5/8" x 1-1/4" x 14g. flat 1

www.outdoorking.com



www.outdoorking.com



Ref # Part # Description Context Note Foot Note Qty Min Order
1 A16110 Ignition switch 1

2 A07679 Ignition key 1

3 A12764 Blade switch 1

4 A12764 Brake switch 1

5 A12586 Solenoid 1

6 A12017 Battery 1

7 A07513 Fuse- 15 amp 1

8 A12747 Power lead 1

9 A12748 Earth lead 1

10 A10723 Wiring loom 1

11 A10257 Seat switch 1

12 A12764 Panel switch 1

13 Loom Adaptor 1

www.outdoorking.com


	Body Works (59-04-0) (Single Headlight)
	Body Works (59-04-J) (Twin Headlights)
	Body Works (59-04-K) (10.07.2004 & After)
	Chassis (59-01-0) (23.06.20004 & Before)
	Chassis (59-01-G) (23.06.2004-19.07-2004)
	Chassis (59-01-H) (19.07.2004-03.04.2006)
	Chassis (59-01-I) (03.04.2006 & After)
	CutterDeck 965mm 38inch (59-07-0) (One Con Bar)
	CutterDeck 965mm 38inch (59-07-A) (Two Con Bars)
	CutterDeck 965mm 38inch (59-07-D) (18.03.2003 & After)
	Drive System (59-02-A) (03.04.2006 & Before)
	Drive System (59-02-B) (03.04.2006-22.05.2006)
	Drive System (59-02-C) (22.5.2006 & After)
	Fuel Tank (59-05-C)
	Steering (59-03-A) (03.04.2006 & Before)
	Steering (59-03-B) (03.04.2006 & After)
	Wiring over 9.7kw 13hp (59-09-A)



